

Lead Inspection Report

Client Name Job No.

Lead Inspector's Name Date of Test

Year of Construction

Testing Method:

Test Attached: Yes No Number of Pages Attached:

Conclusion:

- Constructed after January 1, 1978, No Testing Required
- No Materials that could contain Lead will be disturbed, No Test Conducted
- No Lead Found
- Lead Found, but No Lead will be disturbed by Weatherization

Lead Safe Weatherization required on the following measures:

Measure	Location of Lead Paint

Notes:

Certification: by signing below, I certify the information in this report is true and accurate:

Lead Inspectors Signature X: Date